



CERTIFICATE OF ANALYSIS

PRODUCT NAME: LANTHANUM CERIUM MISCHMETAL
QUANTITY: 5000KGS
BATCH NO.: 20230225
MANUFACTURE DATE: 2023.2.25
TEST DATE: 2023.2.25

ITEMS	UNIT	RESULTS
TREM	%	99.53
La/TREM	%	34.40
Ce/TREM	%	65.60
Pr/TREM	%	<0.01
Nd/TREM	%	<0.01
Sm/TREM	%	<0.005
Y/TREM	%	<0.005
Si	%	0.013
P	%	0.0150
Pb	%	<0.005
Fe	%	0.24
Mg	%	<0.03
S	%	0.006
Zn	%	<0.005
C	%	0.045
RADIOACTIVITY	g	<1Bg

=====
Conclusion: Comply with the standard.

=====
For and on behalf of
ANHUI FITECH MATERIAL CO., LTD
安徽征越新材料科技有限公司

吴飞

Authorized Signature(s)